
 

Township of Hornepayne’s 

Water and Wastewater 

Treatment Plants 

 
 

Energy Assessment Report – Quarter 2 

2025  
Prepared for the Township of Hornepayne 

 

 

 

 

 

Prepared by:    Jisna Jose, Energy & GHG Analyst 

Reviewed by:   Patrick Couture, Senior Operations Manager 

Submitted on:  August 20, 2025 

 

  

 

 



  

STATEMENT OF CONFIDENTIALITY 

STATEMENT OF CONFIDENTIALITY 

OCWA’s Energy Assessment of the  

Township of Hornepayne’s  

Water Pollution Control Plant (WPCP) 

 

This document has been developed by the Ontario Clean Water Agency for the Township of Hornepayne. 

Information has been provided for the express review of the Township of Hornepayne and is not to be 

copied or submitted in any way or form to any person(s) or organization(s) without the written 

authorization of the President and CEO of the Ontario Clean Water Agency. All copyright and intellectual 

rights to the material provided remain in the ownership of the Ontario Clean Water Agency. 

  



  

STATEMENT OF CONFIDENTIALITY 



HORNEPAYNE  Q2 2025  HBA, REV A 

 

 

TABLE OF CONTENTS 

 

Table of Contents 

 

Introduction .................................................................................................................................................... 2 

Purpose of the Report ................................................................................................................................ 2 

Scope .......................................................................................................................................................... 2 

Methodology .............................................................................................................................................. 2 

Monthly Hydro Bills ................................................................................................................................ 2 

Process Data from OCWA Database ....................................................................................................... 2 

Trend Analysis ........................................................................................................................................ 2 

Facility Description ......................................................................................................................................... 3 

Hornepayne Wastewater Treatment Plant ................................................................................................ 3 

Hornepayne Water Treatment Plant .......................................................................................................... 3 

Q2- 2025 Summary of Energy Consumption, Cost and Plant Flow ................................................................ 4 

Hornepayne Wastewater Treatment Plant ................................................................................................ 4 

Hornepayne Water Treatment Plant .......................................................................................................... 5 

Energy Consumption Analysis ........................................................................................................................ 7 

Hornepayne Wastewater Treatment Plant ................................................................................................ 7 

Hornepayne Water Treatment Plant .......................................................................................................... 9 

Energy Cost Analysis ..................................................................................................................................... 10 

Hornepayne Wastewater Treatment Plant .............................................................................................. 10 

Hornepayne Water Treatment Plant ........................................................................................................ 11 

Energy GHG Emissions Analysis .................................................................................................................... 13 

Recommendations for Energy Efficiency & Cost Management .................................................................... 15 

 

  



HORNEPAYNE Q2 2025 HBA 

 

2 
 

 

Introduction 

Purpose of the Report 

The purpose of this report is to analyze energy consumption, costs and GHG emissions data at 

the Township of Hornepayne’s Water and Wastewater Treatment Plants for second quarter of 

2025, using data from 2020 to 2024 as reference, to identify trends and assess the impact of 

operational variables such as raw flow volume, treated BOD, and outdoor temperature. This 

analysis will provide actionable insights to optimize energy efficiency while reducing costs and 

emissions. 

Scope 

This report focuses exclusively on electrical energy consumption and costs, as these are the 

primary components available for analysis. The analysis includes electrical energy consumption 

and costs from hydro bills, correlated with process data such as flow rates, nutrient loads, and 

other operational parameters. Other resources, such as natural gas, diesel fuel, or chemical 

consumption are outside the scope of this report. The findings aim to provide actionable 

insights to improve energy efficiency and cost management within these defined boundaries. 

Methodology 

Monthly Hydro Bills 

Electricity consumption and cost data was extracted from hydro bills including: 

• Electricity consumption (kWh) 

• Peak Demand (kW) 

• Electricity costs 

Process Data from OCWA Database 

Operational data for was obtained from the Ontario Clean Water Agency (OCWA) database 

including: 

• Influent flow (m³) 

• Treated Biochemical Oxygen Demand (kg/month) 

• Treated Nitrogen (kg/month) 

Trend Analysis 

Monthly energy consumption and cost trends were identified using statistical and graphical 

analysis. Seasonal variations and peak demand patterns were analyzed to identify opportunities 

for cost optimization. 



HORNEPAYNE Q2 2025 HBA 

 

3 
 

Facility Description 

Hornepayne Wastewater Treatment Plant 

The Honka Drive Wastewater Treatment Plant also known Hornepayne WWTP as  has one 

influent channel with a comminutor, and one bypass channel with a bar screen. The influent 

water is then directed towards an aeration tank with four cells, where Cells 1 and 4 are 

equipped with coarse bubble aeration systems, and Cells 2 and 3 are equipped with fine bubble 

aeration systems. Next, the secondary clarifier is equipped with a side water depth clarifier 

which has sludge and scum removal mechanisms. The secondary clarifier also includes a return 

activated sludge airlift system. For the purpose of disinfection, the secondary clarifier is 

followed by a chlorine contact tank, and a chlorination system with weigh scales that includes 

two chlorine cylinders with vacuum regulators, an injection system, and a diffuser in the 

chlorine contact chamber. The effluent outfall is directed through a designated sewer and ditch 

that empty into Little Jackfish River. There are two air blowers with 21.5 m3/min rated capacity 

and a 43 m3 holding tank with a Spar jet type air diffusion system, a decanting device, and a 

submersible pipe.  

Hornepayne Water Treatment Plant 

The Herbert Avenue Water Treatment Plant also known as Hornepayne WTP is a surface water 

treatment system providing coagulation, membrane filtration and primary/secondary 

disinfection. The treatment process consists of three membrane filter trains, each preceded by 

a flocculation tank with mixer. Coagulant and sulphuric acid are used in the flocculation process 

with the chemically treated water being fed directly to the filters. Filtered water is directed to a 

two-cell clear well for treated water storage and post filtration disinfection. There is a third 

chamber, a high lift well containing the high lift pumps. Sodium hypochlorite is injected with 

the filtered water discharge for primary disinfection. Additional chlorine dosing is available at 

the plant discharge to distribution for the purpose of secondary disinfection. Sodium Hydroxide 

is used for pH adjustment of the treated water. 

  



HORNEPAYNE Q2 2025 HBA 

 

4 
 

Q2- 2025 Summary of Energy Consumption, Cost and Plant Flow 

Hornepayne Wastewater Treatment Plant 

In Q2 2025, quarterly energy consumption at Hornepayne WWTP was 10% lower than the 

previous year. Electricity costs also decreased by 9.7%, while the treated flow increased by 12% 

compared to Q2 2024. This indicates that the costs is directly linked to increased electricity 

consumption. The total electricity consumption for the quarter was 59,040 kWh, resulting in a 

total cost of $13,085. Additionally, the total flow treated during this period was 104,277 m3. 

During Q2 2025, the highest energy consumption cost occurred in June, while the lowest cost 

was recorded in April. As it can be seen in Figure 1, The months with the highest and lowest 

energy consumption align with those of the highest and lowest costs, suggesting consumption 

directly influenced pricing. This will be explored further in the Energy Cost Analysis Section. The 

consumption pattern in Q2 2025 indicates that the facility is well in desirable ranges with 

energy consumption and cost compared to historical values in Q2 

Figure 1 below depicts the energy usage, total cost and raw flow at the facility in Q2 2020- 

2025. 

 

Figure 1: Energy Consumption, Raw Flow and Energy Cost Q2 -2020-2025 
  

0

1000

2000

3000

4000

5000

6000

0

5000

10000

15000

20000

25000

30000

35000

40000

45000

50000

Apr May Jun Apr May Jun Apr May Jun Apr May Jun Apr May Jun Apr May Jun

2020 2021 2022 2023 2024 2025

C
o

st
 $

co
n

su
m

p
ti

o
n

 k
W

h
 &

  f
lo

w
 m

3

Q2- Energy Consumption, Raw Flow and Energy Cost

Sum of Consumption… Sum of Raw Flow… Sum of Total Cost



HORNEPAYNE Q2 2025 HBA 

 

5 
 

Hornepayne WWTP lies next to a river in a watershed, making it vulnerable to seasonal flow 

changes. In April and May, snowmelt and spring rain cause high water levels, further increased 

by residential runoff from infiltration and sump pumps. Monthly electricity energy 

consumption, energy costs and plant flow for Q1-Q2 2025 at Hornepayne WWTP are shown in  

Total   25,898   142,219  116,820 

. 

Table 1: 2025 Summary of Energy Consumption, Cost and Plant Flow 

Months Cost $ Raw Flow (m3) 

Consumption 

(kWh) 

Jan  4,117   13,442   18,540  

Feb  4,148   10,849   18,720  

Mar  4,549   13,651   20,520  

Apr  3,877   42,356   17,460  

May  4,350   35,886   19,620  

Jun  4,858   26,035   21,960  

Total   25,898   142,219  116,820 

Hornepayne Water Treatment Plant 

In Q2 2025, the quarterly energy consumption and cost at the Hornepayne Water Treatment 

Plant (WTP) was 13% higher compared to Q2 2024. Meanwhile, the treated water flow 

increased by 28% compared to the same period last year. This suggests that while both energy 

consumption and cost at the Hornepayne Water Treatment Plant (WTP) increased in Q2 2025 

compared to Q2 2024, while the efficiency of water treatment may have improved. A 28% 

increase in treated water with only a 13% increase in energy use suggests that the plant may be 



HORNEPAYNE Q2 2025 HBA 

 

6 
 

treating more water per unit of energy than before. Figure 2 below depicts the energy usage, 

total cost and raw flow at the facility in Q2 2020- 2025. 

 
Figure 2: Energy Consumption, Raw Flow and Energy Cost Q2 -2020-2025 

The total electricity consumption for the quarter was 42,163 kWh, resulting in a total cost of 

$9,066. Additionally, the total flow treated during this period was 58,481 m3. During Q2 2025, 

the highest energy consumption cost occurred in May -21,457 kWh, while the lowest 

consumption  was recorded in June -17,603 kWh. The months with the highest and lowest 

energy consumption do not align with those of the highest and lowest costs, suggesting that in 